



Concrete Canvas Ltd. (5537361)  
Unit 3, Block A22, Severn Rd, Trafalgar Industrial Estate, Pontypridd, CF37 5SP, UK [www.concretecanvas.co.uk](http://www.concretecanvas.co.uk)

**Appendix A**  
**Method of test for impact resistance**  
**of reinforced concrete covers**

# TEST CERTIFICATE

British Standard EN 2484:1985  
*Straight concrete and clayware cable covers*

This is to certify that the Concrete Canvas **CC13** has

**PASSED**

**Impact Testing**

in accordance with Appendix A of BS EN 2484:1985

All testing has been completed by Concrete Canvas Ltd at their facilities

Signed

A handwritten signature in blue ink, appearing to read "Marcin Kujawski".

Marcin Kujawski

Head of Quality and Testing

DATE: August 2011

---